How to Assign CPT codes to AutoText in Powerscribe

1. Open or create the AutoText you wish to assign a CPT code(s) to.
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2. Click on Categories.
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3. Select the Modality, then the Anatomy.
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70100P13 RADIOGRAPH MAMDIELE PARTIAL LESS THAN 4
FO0110C4 ¥-RAY MANDIBLE COMPLETE MINIMUM 4 VIEWS
Browse Procedure Codes
70120 X-RAY MASTOIDS LESS THAN 3 VIEWS PER SIDE
Modality: 70130 HRAY MASTOIDS COMPLETE MINIMUM 3 VIEWS P
. [ Fluoroscopy ;I 014 X-RAY INTERNAL AUDITORY CANAL COMPLETE
Cirwvasive 70140 ¥-RAY FACIAL BOMES LESS THAN 3 VIEWS
[ Mammography 70150 RADIOGRAPH FACIAL BONES COMPLETE MINIMUN
Omes 70160 X-RAY NASAL BONES COMPLETE MINIMUM 3 VIEW
Omr 70150 F-RAY OPTIC FORAMINA
[Inudear Medicine 70200 X-RAY ORBITS COMPLETE MINIMUM 4 VIEWS -
Orer « | _'lJ
[ Post Pracessing
Radiography e Add | Add Al |
.. D us
- Assigned to AutoText: chest xray two view
Code t | Description
Anatomy:
- ] Abdomen & Pelvis
- [JBreast
- [ Cardiac
B[] chest
- [J External Genitalia
B [ Extremity
- [JHead & Neck
-] other
M- E Spine <0 | i
- [J Whole Body
Ger | Cears |
# Reset Filters
ok | camest |

4. Alist of procedure codes with their descriptions will appear to the right.
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Matching Procedure Codes:

Code Description =
71010 RADIOGRAFH CHEST 1 VIEW

71020 RADIOGRAPH CHEST 2 VIEWS

71021 RADIOGRAPH CHEST 2 VIEWS WITH APICAL LORD
71030 RADIOGRAFH CHEST MINIMUM 4 VIEWS

73000L RADIOGRAFPH CLAVICAL COMPLETE LEFT

73000R RADIOGRAPH CLAVICAL COMPLETE RIGHT —
7111 RADIOGRAPH RIES BILATERAL INCLUDING POSTE
71100L RADIOGRAFPH RIES UNILATERAL LEFT 2 VIEWS
711010 RADIOGRAFPH RIES UNILATERAL LEFT INCLUDING
71101R RADIOGRAPH RIBS UNILATERAL RIGHT INCLUDIN:
71023 X-RAY CHEST 2 VIEWS WITH FLUOROSCOPY -
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5. Select one or to select more than one use the Ctrl button and click on additional codes.
Then click Add.
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Description d
RADIOGRAPH FOREARM RIGHT 2 VIEWS
731200 RADIOGRAPH HAND LEFT 2 VIEWS
73130L RADIOGRAPH HAND LEFT MINIMUM 3 VIEWS
73120R RADIOGRAPH HAND RIGHT 2 VIEWS
73130R RADIOGRAPH HAND RIGHT MINIMUM 3 VIEWS
735 RADIOGRAPH HIP COMPLETE LEFT 2 VIEWS
7 RADIOGRAPH HIF COMPLETE RIGHT 2 VIEWS
73540 RADIOGRAPH HIPS AND PELVIS MINIMUM 2 VIEWS
W7350072170 RADIOGRAPH HIPS BILATERAL 1 VIEW EACH AND
73520 RADIOGRAPH HIPS BILATERAL MINIMUM 2 VIEWS
i".iﬂlRﬁR RADIOGRAPH HLIMERILIS RIGHT MINIMI M ?VIF‘-_E'i;I
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6. The procedures selected will appear in the Assigned to AutoText box below. If you
added one by mistake click on that procedure code and click Clear. Otherwise click OK.
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Code t | Description
731200 RADIOGRAPH HAMD LEFT 2 VIEWS
73120R RADIOGRAPH HAND RIGHT 2 VIEWS
731300 RADIOGRAFPH HAND LEFT MINIMUM 3 VIEWS
73130R RADIOGRAFH HAND RIGHT MIMIMUM 3 VIEWS
KN 2
Clear | Clear All I
é OK | Cancel |

7. Over on the left of the screen you will then see the Modality and Anatomy selected
appear under Categories. Make sure you then select the Default box. This is what
triggers the AutoText to auto populate when those CPT codes selected under the
categories are read. If you do not click Default the AutoText will not automatically
populate for those exams.
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8. Always remember to click Save before leaving the AutoText edit window.
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-Do NOT click Default on an AutoText if you have not assigned a Category to it. If you do this,
that AutoText will populate every exam you open that does not have any category assigned
toit.



